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THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED. 

Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”. 

Nemko Group authorizes the above-named entity to reproduce this report provided it is reproduced in its entirety and for use by the 
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group. 

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third 
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on 
this report. 
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2 INFORMATION 

2.1 Test Item 

Name Cisco 

Model TTC6-15 

FCC ID LDK0615C2718 

ISED ID 2461N-0615C2718 

Serial number FOC2641N3SK 

Hardware identity and/or version DV1 

Software identity and/or version RoomOS 10.20.X 

Frequency Ranges U-NII 1 :   5180 – 5240 MHz: 4 channels 
U-NII 2A : 5260 – 5320 MHz: 4 channels 
U-NII 2C : 5500 – 5700 MHz: 11 channels 
U-NII 3 :   5745 – 5825 MHz: 5 channels 

Operating Modes 802.11a 
802.11n (20/40 MHz BW) 
802.11ac (20/40/80 MHz BW) 
802.11ax (20/40/80 MHz BW) 

Type of Modulation Digital (OFDM - Orthogonal frequ ency-division multiplexing) 

Conducted Output Power 5180 – 5240 MHz: 25.1 mW 
5260 – 5320 MHz: 23.4 mW  
5500 – 5700 MHz: 31.6 mW 
5745 – 5825 MHz: 35.5 mW 

Antenna Connector None 

Number of Antennas 2 

Antenna Diversity Supported Yes 

Smart Antennas Supported MIMO 

TPC Supported Not implemented. Not required when EI RP is below 500 mW 

DFS Supported No, EUT is a Client Device without Ra dar Detection 

Ad-hoc Mode EUT does not support Ad-hoc Mode in DFS  Bands* 

Hotspot Mode EUT does not support Hotspot Mode in D FS Bands* 

Power Supply Powered from Mains (120V 60Hz) 

Antennas BT/BLE/WIFI: SMARTEQ Model 710689 

EUT has 3 identical antennas, one for BT/BLE and tw o for WiFi 2.4GHz/5GHz 

All antennas have RP-SMA connectors 

*If the EUT supports Ad-hoc or Hotspot mode in the DFS Bands, it is to be considered a Master Device 

 

Description of Test Item 

The tested EUT is a Codec for Telepresence Unit. 

The WiFi 5GHz part has been tested as a NII system and fulfils all requirements for NII systems. 
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2.3 Normal test conditions 

Temperature:  20 - 24 °C 

Relative humidity:  20 - 50 % 

Normal test voltage:  120 V 60 Hz 

 

The values are the limit registered during the test period. 

2.4 Test Engineer(s) 

Frode Sveinsen 

2.5 Antenna Requirement 

Is the antenna detachable?  Yes  No 

If detachable, is the antenna connector non-standar d?   Yes  No 

Type of antenna connector:  RP-SMA 

2.6 Worst-Case Configuration 

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel 
with the highest output power as worst-case scenario. 

2.7 EUT Operating Modes 

Description of operating modes Continuous TX, 5 GHz 802.11a/n/ac/ax 20/40/80 MHz Mode 

2.8 Comments 

The measurements were done with the EUT powered by 120 V AC. It was checked that power variations between 85% 
and 115% did not have any influence on the measurements. 

MIMO measurements were performed with the EUT transmitting in MIMO mode on both antennas (P0 and P1). When 
measuring radiated the direction was locked and the maximum position was found. 

Measurements in SISO mode was performed on P0 when measuring at the antenna connector, and on both antennas 
when measuring radiated. 
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2.9 Power Levels 

Ch.No. Freq 

MHz 

11a 11n 

HT20 

SISO 

11n 

HT20 

MIMO 

11ac HT20 SISO  11ac HT20 MIMO  11ax HT20 SISO  11ax HT20 MIMO  

MCS0-

MCS7 

MCS8 MCS0-

7 

MCS8 MCS0-

MCS7 

MCS8-

MCS9 

MCS10-

MCS11 

MCS0-

MCS7 

MCS8-

MCS9 

MCS10-

MCS11 

36 5180 13 11 8 11 11 8 8 9 9 9 6 6 6 

40 5200 13 11 8 11 11 8 8 9 9 9 6 6 6 

44 5220 16 14 11 14 12 11 9 12 10 9 9 7 6 

48 5240 16 14 11 14 12 11 9 12 10 9 9 7 6 

52 5260 16 14 11 14 12 11 9 12 10 9 9 7 6 

56 5280 16 14 11 14 12 11 9 12 10 9 9 7 6 

60 5300 13 11 8 11 11 8 8 9 9 9 6 6 6 

64 5320 13 11 8 11 11 8 8 9 9 9 6 6 6 

100 5500 13 11 8 11 11 8 8 9 9 9 6 6 6 

104 5520 13 11 8 11 11 8 8 9 9 9 6 6 6 

108 5540 16 14 11 14 12 11 9 12 10 9 9 7 6 

112 5560 16 14 11 14 12 11 9 12 10 9 9 7 6 

116 5580 16 14 11 14 12 11 9 12 10 9 9 7 6 

132 5660 16 14 11 14 12 11 9 12 10 9 9 7 6 

136 5680 16 14 11 14 12 11 9 12 10 9 9 7 6 

140 5700 15 13 11 13 12 11 9 12 10 9 9 7 6 

144 5720 16 14 11 14 12 11 9 12 10 9 9 7 6 

149 5745 16 14 11 14 12 11 9 12 10 9 9 7 6 

153 5765 16 14 11 14 12 11 9 12 10 9 9 7 6 

157 5785 16 14 11 14 12 11 9 12 10 9 9 7 6 

161 5805 13 11 8 11 11 8 8 9 9 9 6 6 6 

165 5825 13 11 8 11 11 8 8 9 9 9 6 6 6 

Ch.No. Freq 

MHz 

11ac HT40 SISO  11ac HT40 MIMO  11ax HT40 SISO  11ax HT40 MIMO  

MCS0-

MCS7 

MCS8-

MCS9 

MCS0-

MCS7 

MCS8-

MCS9 

MCS0-

MCS7 

MCS8-

MCS9 

MCS10-

MCS11 

MCS0-

MCS7 

MCS8-

MCS9 

MCS10-

MCS11 

38 5190 11 11 8 8 9 9 9 6 6 6 

46 5230 14 12 11 9 12 10 9 9 7 6 

54 5270 14 12 11 9 12 10 9 9 7 6 

62 5310 11 11 8 8 9 9 9 6 6 6 

102 5510 11 11 8 8 9 9 9 6 6 6 

110 5550 14 12 11 9 12 10 9 9 7 6 

134 5670 14 12 11 9 12 10 9 9 7 6 

142 5710 14 12 11 9 12 10 9 9 7 6 

151 5755 14 12 11 9 12 10 9 9 7 6 

159 5795 11 11 8 8 9 9 9 6 6 6 

Ch.No. Freq 

MHz 

11ac HT80 SISO  11ac HT80 MIMO  11ax HT80 SISO  11ax HT80 MIMO  

MCS0-

MCS7 

MCS8-

MCS9 

MCS0-

MCS7 

MCS8-

MCS9 

MCS0-

MCS7 

MCS8-

MCS9 

MCS10-

MCS11 

MCS0-

MCS7 

MCS8-

MCS9 

MCS10-

MCS11 

42 5210 11 11 8 8 9 9 9 6 6 6 

58 5290 11 11 8 8 9 9 9 6 6 6 

106 5530 11 11 8 8 9 9 9 6 6 6 

138 5690 14 12 11 9 12 10 9 9 7 6 

155 5775 11 11 8 8 9 9 9 6 6 6 

Power levels above were used for all tests and shall also be programmed WiFi transmitter when put on the market. 
Levels in red were modified from the default levels. 
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3 TEST REPORT SUMMARY 

3.1 General 

All measurements are tracable to national standards. 

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.407 and ISED 
RSS-247 Issue 2. 

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013. 

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 1m and 3m. 

 

 New Submission  Production Unit 

 Class II Permissive Change  Pre-production Unit 

NII Equipment Code  Family Listing 

 

3.2 Test Summary 

Name of test FCC Part 15 
reference 

RSS-247 Issue 2 
RSS-GEN Issue 5 
reference 

Result 

Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies 

Antenna Requirement 15.203 6.8 (RSS-GEN)  Complies 

Power Line Conducted Emission 15.107(a) 
15.207(a) 

7.2 / 8.8 (RSS-GEN) Complies 

Maximum Output Power 15.407(a) 6.2 Complies 

Power Spectral Density 15.407(a) 6.2 Complies 

Emission Bandwidth 15.407(a)(2) 6.2 Complies 

Unwanted Emissions 15.407(b) 6.2 Complies 

Discontinuation of Transmission 15.407(c) 6.3 N/T1 

6 dB Bandwidth 15.407(e) 6.2.4 Complies 

Transmit Power Control 15.407(h) 6.2.3 N/A2 

Dynamic Frequency Selection 15.407(h) 6.3 Complies 3 

Radiated Emissions 15.205 
15.209 

7.3 (RSS-GEN) 
8.9 (RSS-GEN) 

Complies 

 
1 See manufacturers declaration 
2 Transmit Power Control is not required when Max EIRP is below 500 mW 
3 The EUT is a Client Device without Radar Detection. 
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4 TEST RESULTS 

4.1 Power Line Conducted Emissions 

FCC Part 15.207 

ISED RSS-GEN Issue 5, Clause 7.2 / 8.8 

Measurement procedure:  ANSI C63.4-2014 using 50 µH/50 ohms LISN 

Test Results: Complies 

Measurement Data: 120V 60Hz, See attached plots 

 

Highest measured value (L1 and N): 

Frequency 
(MHz) 

QuasiPeak  
(dBµV) 

CAverage  
(dBµV) 

Limit  
(dBµV) 

Margin  
(dB) 

Meas. Time  
(ms) 

Bandwidth  
(kHz) 

Line Filter Corr.  
(dB) 

0.366000 --- 38.43 48.59 10.16 15000.0 9.000 L1 ON 9.6 

0.366000 40.42 --- 58.59 18.17 15000.0 9.000 L1 ON 9.6 

0.458000 --- 35.98 46.73 10.75 15000.0 9.000 L1 ON 9.6 

0.458000 38.61 --- 56.73 18.12 15000.0 9.000 L1 ON 9.6 

0.986000 --- 14.69 46.00 31.31 15000.0 9.000 N ON 9.5 

0.986000 34.03 --- 56.00 21.97 15000.0 9.000 N ON 9.5 
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4.2 Maximum Output Power, EIRP 

FCC 15.407 (a) 

ISED RSS-247, Issue 2, Clause 6.2 

Measurement procedure:  ANSI C63.10-2013 Clause 12. 3, method SA-2 

Test Results: Complies 

Measurement Data:  

Maximum Conducted Output Power (dBm) 

Ch. No. Nominal 
Frequency 

(MHz) 

802.11a 802.11n HT20 
SISO 

802.11n HT20 
MIMO 

802.11ax HT20 
SISO 

802.11ax HT20 
MIMO 

36 5180 10.7 8.6 8.5 5.6 5.9 

44 5220 13.7 11.6 11.5 8.7 9.4 

48 5240 14.0 12.0 11.9 8.9 9.8 

52 5260 13.7 11.8 11.5 9.2 9.9 

56 5280 13.4 11.6 11.5 8.6 9.7 

64 5320 10.7 8.8 8.5 6.0 6.0 

100 5500 11.6 9.8 8.8 7.8 6.7 

108 5540 14.0 12.3 11.4 9.6 10.0 

116 5580 14.7 12.6 11.4 9.6 10.1 

140 5700 15.0 12.6 11.8 10.9 10.6 

144 5720 14.6 11.8 12.1 10.9 10.6 

149 5745 15.5 13.4 12.3 11.5 10.8 

157 5785 15.5 13.5 12.1 11.0 10.8 

165 5825 13.1 11.1 9.5 8.9 7.1 

 

Maximum Conducted Output Power (dBm) 

Ch. No. Nominal 
Frequency  

(MHz) 

802.11ac 
HT40 SISO 

802.11ac 
HT40 MIMO 

802.11ac 
HT80 SISO 

802.11ac 
HT80 
MIMO 

802.11ax 
HT40 SISO 

802.11ax 
HT40 
MIMO 

802.11ax 
HT80 
SISO 

802.11ax 
HT80 
MIMO 

38 5190 7.7 8.9   5.3 6.1   

46 5230 10.5 12.3   8.5 9.6   

54 5270 10.1 11.9   8.4 9.5   

62 5310 7.1 8.7   5.3 6.2   

102 5510 8.3 8.9   7.1 6.6   

110 5550 11.2 12.2   9.5 10.1   

134 5670 12.4 12.5   10.5 10.4   

142 5710 12.4 12.2   10.5 10.0   

151 5755 13.2 12.8   11.1 10.7   

159 5795 9.8 9.4   8.0 6.8   

42 5210   7.5 8.7   4.9 6.7 

58 5290   7.1 8.9   5.1 6.9 

106 5530   8.2 8.7   6.8 7.0 

138 5690   12.4 12.0   10.4 10.5 

155 5775   10.0 9.5   8.3 7.7 
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Maximum Conducted Output Power (mW) 

Ch. No. Nominal 
Frequency 

(MHz) 

802.11a 802.11n HT20 
SISO 

802.11n HT20 
MIMO 

802.11ax 
HT20 SISO 

802.11ax HT20 
MIMO 

36 5180 11.7 7.2 7.1 3.6 3.9 

44 5220 23.4 14.5 14.1 7.4 8.7 

48 5240 25.1 15.8 15.5 7.8 9.5 

52 5260 23.4 15.1 14.1 8.3 9.8 

56 5280 21.9 14.5 14.1 7.2 9.3 

64 5320 11.7 7.6 7.1 4.0 4.0 

100 5500 14.5 9.5 7.6 6.0 4.7 

108 5540 25.1 17.0 13.8 9.1 10.0 

116 5580 29.5 18.2 13.8 9.1 10.2 

140 5700 31.6 18.2 15.1 12.3 11.5 

144 5720 28.8 15.1 16.2 12.3 11.5 

149 5745 35.5 21.9 17.0 14.1 12.0 

157 5785 35.5 22.4 16.2 12.6 12.0 

165 5825 20.4 12.9 8.9 7.8 5.1 

 

Maximum Conducted Output Power (mW) 

Ch. 
No. 

Nominal  
Frequency  

(MHz) 

802.11n 
HT40 
SISO 

802.11n 
HT40 MIMO 

802.11ac 
HT80 
SISO 

802.11ac 
HT80 
MIMO 

802.11ax 
HT40 SISO 

802.11ax 
HT40 MIMO 

802.11ax 
HT80 SISO 

802.11ax 
HT80 
MIMO 

38 5190 5.9 7.8   3.4 4.1   

46 5230 11.2 17.0   7.1 9.1   

54 5270 10.2 15.5   6.9 8.9   

62 5310 5.1 7.4   3.4 4.2   

102 5510 6.8 7.8   5.1 4.6   

110 5550 13.2 16.6   8.9 10.2   

134 5670 17.4 17.8   11.2 11.0   

142 5710 17.4 16.6   11.2 10.0   

151 5755 20.9 19.1   12.9 11.7   

159 5795 9.5 8.7   6.3 4.8   

42 5210   5.6 7.4   3.1 4.7 

58 5290   5.1 7.8   3.2 4.9 

106 5530   6.6 7.4   4.8 5.0 

138 5690   17.4 15.8   11.0 11.2 

155 5775   10.0 8.9   6.8 5.9 
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The EUT operates with a constant duty cycle, method SA-2 of ANSI C63.10-2013 clause 12.3 was used. 

Output Power reported is Average Power measured with a wideband power meter. 

Output Power on P0 and P1 in SISO mode is identical. All SISO measurements in conducted mode were performed on P0. 

Output in MIMO mode is the sum power of P0+P1. The measurement was performed simultaneously with two power meters and the 
sum power was calculated. The R&S TS8997 Test System contains 8 identical power meters, however for this EUT only two of them 
were used. 

This is an indoor device with directional Antenna Gain less than 6 dBi. 
 

Limits for Indoor Device:  

Frequency Band FCC 15.407(a) ISED RSS-247 Issue 2 

5150 – 5250 MHz Less than 250 mW (24 dBm) for client device 
Less than 1 W (30 dBm) for master device 

Less than the lesser of 200 mW e.i.r.p. or 
10 + 10 log10 B dBm e.i.r.p. 

5250 – 5350 MHz Less than the lesser of 250 mW (24 dBm) or 
11 + 10 log10 B dBm 

Less than the lesser of 250 mW or 
11 + 10 log10 B dBm, and 

Less than the lesser of 1 W e.i.r.p. or 
17 + 10 log10 B dBm e.i.r.p. 

Devices with e.i.r.p. greater than 500 mW shall implement 
TPC in order to have the capability to operate at least 6 dB 
below the maximum permitted e.i.r.p. of 1 W 

5470 – 5725 MHz 

5725 – 5825 MHz Less than 1 Watt Less than 1 Watt 

If Antenna Gain is more than 6 dBi the Power Limit is 
reduced by the amount exceeding 6 dBi 

 If Antenna Gain is more than 6 dBi the Power Limit 
is reduced by the amount exceeding 6 dBi 

 

 B is the 26dB emission bandwidth in MHz B is the 99% emission bandwidth in MHz 
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RMS Conducted Power, 5180 MHz, 802.11a, 6Mb 54Mb 

  

RMS Conducted Power, 5220 MHz, 802.11a, 6Mb 54Mb 

  

RMS Conducted Power, 5240 MHz, 802.11a, 6Mb 54Mb 

  

RMS Conducted Power, 5260 MHz, 802.11a, 6Mb 54Mb 

  

RMS Conducted Power, 5280 MHz, 802.11a, 6Mb 54Mb 
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RMS Conducted Power, 5320 MHz, 802.11a, 6Mb 54Mb 

  

RMS Conducted Power, 5500 MHz, 802.11a, 6Mb 54Mb 

 

 

RMS Conducted Power, 5540 MHz, 802.11a, 6Mb 54Mb 
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RMS Conducted Power, 5700 MHz, 802.11a, 6Mb 54Mb 
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RMS Conducted Power, 5720 MHz, 802.11a, 6Mb 54Mb 
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RMS Conducted Power, 5785 MHz, 802.11a, 6Mb 54Mb 

  

RMS Conducted Power, 5825 MHz, 802.11a, 6Mb 54Mb 
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RMS Conducted Power, 5180 MHz, 802.11n, HT20, MCS0 MCS7 
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RMS Conducted Power, 5320 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5500 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5540 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5580 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5700 MHz, 802.11n, HT20, MCS0 MCS7 
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RMS Conducted Power, 5720 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5745 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5785 MHz, 802.11n, HT20, MCS0 MCS7 

  

RMS Conducted Power, 5825 MHz, 802.11n, HT20, MCS0 MCS7 

  

  

RMS Conducted Power, 5180 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 
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RMS Conducted Power, 5220 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

RMS Conducted Power, 5240 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

RMS Conducted Power, 5260 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 
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RMS Conducted Power, 5500 MHz, 802.11n, HT20, MCS8,  MIMO MCS15 

  

RMS Conducted Power, 5540 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

RMS Conducted Power, 5580 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

RMS Conducted Power, 5700 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 
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RMS Conducted Power, 5745 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

RMS Conducted Power, 5785 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

RMS Conducted Power, 5825 MHz, 802.11n, HT20, MCS8,  MIMO MCS15, MIMO 

  

 
RMS Conducted Power, 5180 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5180 MHz, 802.11ax, HT20, MCS0 , SISO 

RMS Conducted Power, 5220 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5220 MHz, 802.11ax, HT2 0, MCS0, SISO 
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RMS Conducted Power, 5240 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5240 MHz, 802.11ax, HT2 0, MCS0, SISO 

RMS Conducted Power, 5260 MHz, 802.11ax, HT20, MCS0 , MIMO 
 

RMS Conducted Power, 5260 MHz, 802.11ax, HT20, MCS0 , SISO 

 
RMS Conducted Power, 5280 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5280 MHz, 802.11ax, HT2 0, MCS0, SISO 

RMS Conducted Power, 5320 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5320 MHz, 802.11ax, HT2 0, MCS0, SISO 

 
RMS Conducted Power, 5500 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5500 MHz, 802.11ax, HT2 0, MCS0, SISO 
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RMS Conducted Power, 5540 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5540 MHz, 802.11ax, HT2 0, MCS0, SISO 

 
RMS Conducted Power, 5580 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5580 MHz, 802.11ax, HT2 0, MCS0, SISO 

RMS Conducted Power, 5700 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5700 MHz, 802.11ax, HT2 0, MCS0, SISO 

 
RMS Conducted Power, 5720 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5720 MHz, 802.11ax, HT2 0, MCS0, SISO 

RMS Conducted Power, 5745 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5745 MHz, 802.11ax, HT2 0, MCS0, SISO 
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RMS Conducted Power, 5785 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5785 MHz, 802.11ax, HT2 0, MCS0, SISO 

RMS Conducted Power, 5825 MHz, 802.11ax, HT20, MCS0 , MIMO RMS Conducted Power, 5825 MHz, 802.11ax, HT2 0, MCS0, SISO 

  

RMS Conducted Power, 5240 MHz, 802.11ax, HT20, MCS7 , MIMO RMS Conducted Power, 5260 MHz, 802.11ax, HT2 0, MCS7, MIMO 

  

RMS Conducted Power, 5580 MHz, 802.11ax, HT20, MCS7 , MIMO RMS Conducted Power, 5700 MHz, 802.11ax, HT2 0, MCS7, MIMO 

  

RMS Conducted Power, 5720 MHz, 802.11ax, HT20, MCS7 , MIMO RMS Conducted Power, 5785 MHz, 802.11ax, HT2 0, MCS7, MIMO 
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RMS Conducted Power, 5190 MHz, 802.11ac, HT40, MCS0 , SISO RMS Conducted Power, 5230 MHz, 802.11ac, HT4 0, MCS0, SISO 

RMS Conducted Power, 5270 MHz, 802.11ac, HT40, MCS0 , SISO 
RMS Conducted Power, 5310 MHz, 802.11ac, HT40, MCS0 , SISO 

RMS Conducted Power, 5510 MHz, 802.11ac, HT40, MCS0 , SISO RMS Conducted Power, 5550 MHz, 802.11ac, HT4 0, MCS0, SISO 

RMS Conducted Power, 5670 MHz, 802.11ac, HT40, MCS0 , SISO 
RMS Conducted Power, 5710 MHz, 802.11ac, HT40, MCS0 , SISO 

RMS Conducted Power, 5755 MHz, 802.11ac, HT40, MCS0 , SISO RMS Conducted Power, 5795 MHz, 802.11ac, HT4 0, MCS0, SISO 
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RMS Conducted Power, 5190 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5230 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5270 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5310 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5510 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 
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RMS Conducted Power, 5550 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5670 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5710 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5755 MHz, 802.11ac, HT40, MCS0 , MIMO MCS7, MIMO 
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RMS Conducted Power, 5190 MHz, 802.11ax, HT40, MCS0 , MIMO RMS Conducted Power, 5190 MHz, 802.11ax, HT4 0, MCS0, SISO 
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RMS Conducted Power, 5550 MHz, 802.11ax, HT40, MCS0 , MIMO RMS Conducted Power, 5550 MHz, 802.11ax, HT4 0, MCS0, SISO 
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RMS Conducted Power, 5710 MHz, 802.11ax, HT40, MCS0 , MIMO RMS Conducted Power, 5710 MHz, 802.11ax, HT4 0, MCS0, SISO 

  

RMS Conducted Power, 5755 MHz, 802.11ax, HT40, MCS0 , MIMO RMS Conducted Power, 5755 MHz, 802.11ax, HT4 0, MCS0, SISO 
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RMS Conducted Power, 5210 MHz, 802.11ac, HT80, MCS0 , SISO RMS Conducted Power, 5290 MHz, 802.11ac, HT80, MCS0 , SISO 

RMS Conducted Power, 5530 MHz, 802.11ac, HT80, MCS0 , SISO RMS Conducted Power, 5690 MHz, 802.11ac, HT80, MCS0 , SISO 

RMS Conducted Power, 5775 MHz, 802.11ac, HT80, MCS0 , SISO 
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RMS Conducted Power, 5530 MHz, 802.11ac, HT80, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5690 MHz, 802.11ac, HT80, MCS0 , MIMO MCS7, MIMO 

  

RMS Conducted Power, 5775 MHz, 802.11ac, HT80, MCS0 , MIMO MCS7, MIMO 

RMS Conducted Power, 5210 MHz, 802.11ax, HT80, MCS0 , SISO RMS Conducted Power, 5290 MHz, 802.11ax, HT80, MCS0 , SISO 

RMS Conducted Power, 5530 MHz, 802.11ax, HT80, MCS0 , SISO RMS Conducted Power, 5690 MHz, 802.11ax, HT80, MCS0 , SISO 
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RMS Conducted Power, 5775 MHz, 802.11ax, HT80, MCS0 , SISO 

 

  

RMS Conducted Power, 5210 MHz, 802.11ax, HT80, MCS1 1, MIMO RMS Conducted Power, 5290 MHz, 802.11ax, HT 80, MCS11, MIMO 

  

RMS Conducted Power, 5530 MHz, 802.11ax, HT80, MCS1 1, MIMO RMS Conducted Power, 5690 MHz, 802.11ax, HT 80, MCS7, MIMO 

 

 

RMS Conducted Power, 5775 MHz, 802.11ax, HT80, MCS1 1, MIMO  
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4.3 Emission Bandwidth 

Para. No.: 15.407(a)(2) 

ISED RSS-247, Issue 2, Clause 6.2 

Measurement procedure:  ANSI C63.10-2013 Clause 6.9 .3 and 12.4.1 

Test Results: Complies 

 

Measurement Data: 

Ch. No. Nominal 
Frequency 

(MHz) 

FCC Emission Bandwidth (26dB BW), Measured Values ( MHz) 

802.11a 802.11n 
HT20 

802.11ax 
HT20 

802.11n HT40 802.11ax 
HT40 

802.11ac 
HT80 

802.11ax 
HT80 

36 5180 20.9 21.4      

48 5240 20.6 21.3 21.6     

52 5260 21.0 21.4      

64 5320 21.0 21.2      

100 5500 20.9 21.4      

116 5580 21.0 21.5 21.7     

140 5700 21.0 21.4      

144 5720 20.8 21.5      

38 5190    39.9    

46 5230    39.8 40.1   

54 5270    39.9 39.9   

62 5310    39.6    

102 5510    39.6    

110 5550    39.8 40.1   

134 5670    39.8    

42 5210      82.0 83.0 

58 5290      82.0 83.0 

106 5530       83.0 

138 5690      82.5 82.5 

 

Maximum value for each channel and bandwidth is reported above. 
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Ch. No. Nominal 
Frequency 

(MHz) 

ISED Canada 99% Occupied Bandwidth, Measured Values  (MHz) 

802.11a 802.11n 
HT20 

802.11ax 
HT20 

802.11n HT40 802.11ax 
HT40 

802.11ac 
HT80 

802.11ax 
HT80 

36 5180 16.5 17.7      

44 5220 16.5 17.7      

48 5240 16.5 17.7 19.1     

52 5260 16.5 17.7      

64 5320 16.5 17.7      

100 5500 16.6 17.8      

116 5580 16.6 17.7 19.1     

140 5700 16.6 17.8      

144 5720 16.5 17.7      

149 5745 16.6 17.7      

157 5785 16.5 17.7 19.1     

165 5825 16.5 17.7      

38 5190    36.8    

46 5230    36.5 37.8   

54 5270    36.8 37.8   

62 5310    36.8    

102 5510    36.5    

110 5550    36.5 37.8   

134 5670    36.5    

151 5755    36.5 37.8   

159 5795    36.5    

42 5210      76.5 77.5 

58 5290      76.5 77.5 

106 5530      76.0 77.5 

138 5690       77.0 

155 5775      76.0 77.5 

 

Maximum value for each channel and bandwidth is reported above. 

 

Limit: 

No requirements as long as the emissions are within the band-edges. 
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Emission BW (26 dB), 5180 MHz, 802.11a, 6Mb Occupie d BW (99%), 5180 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5220 MHz, 802.11a, 6Mb Occupie d BW (99%), 5220 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5240 MHz, 802.11a, 6Mb Occupie d BW (99%), 5240 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5260 MHz, 802.11a, 6Mb Occupie d BW (99%), 5260 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5280 MHz, 802.11a, 6Mb Occupie d BW (99%), 5280 MHz, 802.11a, 6Mb 
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Emission BW (26 dB), 5320 MHz, 802.11a, 6Mb Occupie d BW (99%), 5320 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5500 MHz, 802.11a, 6Mb Occupie d BW (99%), 5500 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5580 MHz, 802.11a, 6Mb Occupie d BW (99%), 5580 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5700 MHz, 802.11a, 6Mb Occupie d BW (99%), 5700 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5720 MHz, 802.11a, 6Mb Occupie d BW (99%), 5720 MHz, 802.11a, 6Mb 
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Emission BW (26 dB), 5745 MHz, 802.11a, 6Mb Occupie d BW (99%), 5745 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5785 MHz, 802.11a, 6Mb Occupie d BW (99%), 5785 MHz, 802.11a, 6Mb 

  

Emission BW (26 dB), 5825 MHz, 802.11a, 6Mb Occupie d BW (99%), 5825 MHz, 802.11a, 6Mb 

  

  

Emission BW (26 dB), 5180 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5180 MHz, 802.11n, HT20, MCS0 

  

Emission BW (26 dB), 5240 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5240 MHz, 802.11n, HT20, MCS0 
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Emission BW (26 dB), 5260 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5260 MHz, 802.11n, HT20, MCS0 

  

Emission BW (26 dB), 5320 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5320 MHz, 802.11n, HT20, MCS0 

  

Emission BW (26 dB), 5500 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5500 MHz, 802.11n, HT20, MCS0 

  

Emission BW (26 dB), 5580 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5580 MHz, 802.11n, HT20, MCS0 

  

Emission BW (26 dB), 5700 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5700 MHz, 802.11n, HT20, MCS0 
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Emission BW (26 dB), 5720 MHz, 802.11n, HT20, MCS0 Occupied BW (99%), 5720 MHz, 802.11n, HT20, MCS0 

 

 

 Occupied BW (99%), 5745 MHz, 802.11n, HT20, MCS0 

 

 

 Occupied BW (99%), 5785 MHz, 802.11n, HT20, MCS0 

 

 

 Occupied BW (99%), 5825 MHz, 802.11n, HT20, MCS0 

  

  

Emission BW (26 dB), 5180 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5180 MHz, 802.11n, HT20, M CS8, MIMO 
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Emission BW (26 dB), 5240 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5240 MHz, 802.11n, HT20, M CS8, MIMO 

  

Emission BW (26 dB), 5260 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5260 MHz, 802.11n, HT20, M CS8, MIMO 

  

Emission BW (26 dB), 5320 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5320 MHz, 802.11n, HT20, M CS8, MIMO 

  

Emission BW (26 dB), 5500 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5500 MHz, 802.11n, HT20, M CS8, MIMO 

  

Emission BW (26 dB), 5580 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5580 MHz, 802.11n, HT20, M CS8, MIMO 
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Emission BW (26 dB), 5700 MHz, 802.11n, HT20, MCS8,  MIMO Occupied BW (99%), 5700 MHz, 802.11n, HT20, M CS8, MIMO 

 

 

 Occupied BW (99%), 5745 MHz, 802.11n, HT20, MCS8, M IMO 

 

 

 Occupied BW (99%), 5785 MHz, 802.11n, HT20, MCS8, M IMO 

 

 

 Occupied BW (99%), 5825 MHz, 802.11n, HT20, MCS8, M IMO 

  

Emission BW (26 dB), 5240 MHz, 802.11ax, HT20, MCS0 , MIMO Occupied BW (99%), 5240 MHz, 802.11ax, HT20,  MCS0, MIMO 
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Emission BW (26 dB), 5580 MHz, 802.11ax, HT20, MCS0 , MIMO Occupied BW (99%), 5580 MHz, 802.11ax, HT20,  MCS0, MIMO 

 

 

 Occupied BW (99%), 5785 MHz, 802.11ax, HT20, MCS0, MIMO 

  

  

Emission BW (26 dB), 5190 MHz, 802.11ac, HT40, MCS0  MCS7 

  

Emission BW (26 dB), 5230 MHz, 802.11ac, HT40, MCS0  MCS7 

  

Emission BW (26 dB), 5270 MHz, 802.11ac, HT40, MCS0  MCS7 
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Emission BW (26 dB), 5310 MHz, 802.11ac, HT40, MCS0  MCS7 

  

Emission BW (26 dB), 5510 MHz, 802.11ac, HT40, MCS0  MCS7 
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Emission BW (26 dB), 5270 MHz, 802.11ax, HT20, MIMO  Occupied BW (99%), 5270 MHz, 802.11ax, HT20, MIMO 

  

Emission BW (26 dB), 5550 MHz, 802.11ax, HT20, MIMO  Occupied BW (99%), 5550 MHz, 802.11ax, HT20, MIMO 

 

 

 Occupied BW (99%), 5755 MHz, 802.11ax, HT20, MIMO 

  

  

Emission BW (26 dB), 5210 MHz, 802.11ac, HT80, MCS0  Occupied BW (99%), 5210 MHz, 802.11ac, HT80, MCS0 

  

Emission BW (26 dB), 5290 MHz, 802.11ac, HT80, MCS0  Occupied BW (99%), 5290 MHz, 802.11ac, HT80, MCS0 
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Emission BW (26 dB), 5530 MHz, 802.11ac, HT80, MCS0  Occupied BW (99%), 5530 MHz, 802.11ac, HT80, MCS0 

 

 

 Occupied BW (99%), 5775 MHz, 802.11ac, HT80, MCS0 

  

Emission BW (26 dB), 5210 MHz, 802.11ac, HT80, MCS7  Occupied BW (99%), 5210 MHz, 802.11ac, HT80, MCS7 

  

Emission BW (26 dB), 5290 MHz, 802.11ac, HT80, MCS7  Occupied BW (99%), 5290 MHz, 802.11ac, HT80, MCS7 

  

Emission BW (26 dB), 5530 MHz, 802.11ac, HT80, MCS7  Occupied BW (99%), 5530 MHz, 802.11ac, HT80, MCS7 

  

Emission BW (26 dB), 5690 MHz, 802.11ac, HT80, MCS7  Occupied BW (99%), 5690 MHz, 802.11ac, HT80, MCS7 
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 Occupied BW (99%), 5775 MHz, 802.11ac, HT80, MCS7 

  

Emission BW (26 dB), 5210 MHz, 802.11ax, HT80, MCS1 1 Occupied BW (99%), 5210 MHz, 802.11ax, HT80, MCS1 1 

  

Emission BW (26 dB), 5290 MHz, 802.11ax, HT80, MCS1 1 Occupied BW (99%), 5290 MHz, 802.11ax, HT80, MCS1 1 

  

Emission BW (26 dB), 5530 MHz, 802.11ax, HT80, MCS1 1 Occupied BW (99%), 5530 MHz, 802.11ax, HT80, MCS1 1 

  

Emission BW (26 dB), 5690 MHz, 802.11ax, HT80, MCS7  Occupied BW (99%), 5690 MHz, 802.11ax, HT80, MCS7 
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 Occupied BW (99%), 5775 MHz, 802.11ax, HT80, MCS11 

  

  

Occupied BW (99%), 5190 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5230 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5270 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5310 MHz, 802.11n, HT40, MCS0 MC S7 
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Occupied BW (99%), 5510 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5550 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5670 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5755 MHz, 802.11n, HT40, MCS0 MC S7 

  

Occupied BW (99%), 5795 MHz, 802.11n, HT40, MCS0 MC S7 
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4.4 DTS Bandwidth 

Para. No.: 15.407(e) 

ISED RSS-247, Issue 2, Clause 6.2.4 

Measurement procedure: ANSI C63.10-2013 Clause 11.8,  Option 1 

Test Results: Complies 

 

Measurement Data: 

Ch. 
No. 

Nominal 
Frequency 

(MHz) 

DTS Bandwidth, Measured Values (MHz) 

802.11a 802.11n 
HT20 

802.11ax 
HT20 

802.11n 
HT40 

802.11ax 
HT40 

802.11ac 
HT80 

802.11ac 
HT80 

149 5745 15.3 15.3      

157 5785 15.3 15.3 19.1     

165 5825 15.3 15.3      

151 5755    35.3 37.8   

159 5795    35.3 37.8   

155 5775      75.2 77.5 

 

Limit: 
Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz. 
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DTS BW, 5745 MHz, 802.11a, 6Mb DTS BW, 5745 MHz, 802.11n, HT20 

  

DTS BW, 5785 MHz, 802.11a, 6Mb DTS BW, 5785 MHz, 802.11n, HT20 

  

DTS BW, 5825 MHz, 802.11a, 6Mb DTS BW, 5825 MHz, 802.11n, HT20 

  

DTS BW, 5745 MHz, 802.11n, HT20, MIMO DTS BW, 5825 MHz, 802.11n, HT20, MIMO 

  

DTS BW, 5785 MHz, 802.11n, HT20, MIMO DTS BW, 5785 MHz, 802.11ax, HT20, MIMO 
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DTS BW, 5755 MHz, 802.11n, HT40, MIMO DTS BW, 5795 MHz, 802.11n, HT40, MIMO 

  

DTS BW, 5755 MHz, 802.11ax, HT40, MIMO DTS BW, 5795  MHz, 802.11ax, HT40, MIMO 

  

Emission BW, 5775 MHz, 802.11ac, HT80, MIMO Emissio n BW, 5775 MHz, 802.11ax, HT80, MIMO 
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4.5 Peak Power Spectral Density 

FCC 15.407(a) 

ISED RSS-247, Issue 2, Clause 6.2 

Measurement procedure:  ANSI C63.10-2013 Clause 12. 5 

Test Results: Complies 

Measurement Data: 

Ch. No. Nominal 
Frequency 

(MHz) 

Peak Power Spectral Density, Measured Values (dBm/M Hz) 

802.11a 6M 802.11n HT20 802.11n HT40 802.11ac HT80 

36 5180 -0.7 -2.8   

44 5220 2.7 0.5   

48 5240 2.8 0.6   

52 5260 2.7 0.7   

56 5280 2.6 0.2   

64 5320 -0.4 -2.3   

100 5500 0.7 -1.5   

116 5580 4.2 1.4   

140 5700 4.2 1.5   

144 5720 3.7 0.8   

38 5190   -5.8  

46 5230   -2.5  

54 5270   -2.9  

62 5310   -5.8  

102 5510   -5.8  

110 5550   -2.3  

134 5670   -2.4  

142 5710   -2.5  

42 5210    -9.7 

58 5290    -9.7 

106 5530    -9.8 

138 5690    -6.5 

 

Ch. No. Nominal 
Frequency 

(MHz) 

Peak Power Spectral Density, Measured Values (dBm/5 00kHz) 

802.11a 6M 802.11n HT20 802.11n HT40 802.11ac HT80 

149 5745 1.7 -1.2   

157 5785 1.6 -1.0   

165 5825 -1.0 -3.3   

149 5755   -4.8  

159 5795   -8.2  

155 5775    -11.7 

 

Antenna Gain is less than 6 dBi for all frequencies above. 

Maximum value for each channel and bandwidth is reported above. 
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Limits:  

Frequency Band FCC 15.407(a) RSS-247, Issue 2 

5150 – 5250 MHz Less than 17 dBm/MHz for master device 
Less than 11 dBm/MHz for client device 

Less than 10 dBm/MHz e.i.r.p. 
(only indoor allowed) 

5250 – 5350 MHz Less than 11 dBm/MHz Less than 11 dBm/MHz 

5470 – 5725 MHz Less than 11 dBm/MHz Less than 11 dBm/MHz 

5725 – 5825 MHz Less than 30 dBm/500kHz Less than 30 dBm/500kHz 

 If Antenna Gain is more than 6 dBi the limit above is 
reduced by the amount exceeding 6 dBi 
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PSD, 5180 MHz, 802.11a, 6Mb -0.7 dBm 54Mb -2.5 dBm 

  

PSD, 5220 MHz, 802.11a, 6Mb 2.7 dBm 54Mb 0.5 dBm 

  

PSD, 5240 MHz, 802.11a, 6Mb 2.8 dBm 54Mb 0.5 dBm 

  

PSD, 5260 MHz, 802.11a, 6Mb 2.7 dBm 54Mb 0.2 dBm 

  

PSD, 5280 MHz, 802.11a, 6Mb 2.6 dBm 54Mb -0.1 dBm 
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PSD, 5320 MHz, 802.11a, 6Mb -0.4 dBm 54Mb -2.5 dBm 

  

PSD, 5500 MHz, 802.11a, 6Mb 0.7 dBm 54Mb -1.4 dBm 

  

PSD, 5580 MHz, 802.11a, 6Mb 4.2 dBm 54Mb 1.5 dBm 

  

PSD, 5700 MHz, 802.11a, 6Mb 4.2 dBm 54Mb 0.6 dBm 

  

PSD, 5720 MHz, 802.11a, 6Mb 3.7 dBm 54Mb 1.2 dBm 
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PSD, 5745 MHz, 802.11a, 6Mb 1.7 dBm 54Mb -0.8 dBm 

  

PSD, 5785 MHz, 802.11a, 6Mb 1.6 dBm 54Mb -0.8 dBm 

  

PSD, 5825 MHz, 802.11a, 6Mb -1.0 dBm 54Mb -2.9 dBm 

  

PSD, 5180 MHz, 802.11n, HT20, MCS0 -2.8 dBm MCS7 -5 .1 dBm 

  

PSD, 5220 MHz, 802.11n, HT20, MCS0 0.2 dBm MCS7 -1. 8 dBm 
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PSD, 5240 MHz, 802.11n, HT20, MCS0 0.2 dBm MCS7 -1. 5 dBm 

  

PSD, 5260 MHz, 802.11n, HT20, MCS0 0.7 dBm MCS7 -2. 0 dBm 

  

PSD, 5280 MHz, 802.11n, HT20, MCS0 0.2 dBm MCS7 -1. 8 dBm 

  

PSD, 5320 MHz, 802.11n, HT20, MCS0 -2.3 dBm MCS7 -5 .0 dBm 

  

PSD, 5500 MHz, 802.11n, HT20, MCS0 -1.5 dBm MCS7 -3 .4 dBm 
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PSD, 5540 MHz, 802.11n, HT20, MCS0 1.2 dBm MCS7 -1. 1 dBm 

  

PSD, 5580 MHz, 802.11n, HT20, MCS0 1.4 dBm MCS7 -0. 8 dBm 

  

PSD, 5700 MHz, 802.11n, HT20, MCS0 1.5 dBm MCS7 -2. 0 dBm 

  

PSD, 5720 MHz, 802.11n, HT20, MCS0 -0.2 dBm MCS7 -1 .9 dBm 

  

PSD, 5745 MHz, 802.11n, HT20, MCS0 -1.2 dBm MCS7 -2 .5 dBm 
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PSD, 5785 MHz, 802.11n, HT20, MCS0 -1.0 dBm MCS7 -2 .8 dBm 

  

PSD, 5825 MHz, 802.11n, HT20, MCS0 -3.3 dBm MCS7 -5 .2 dBm 

  

  

PSD, 5180 MHz, 802.11n, HT20, MCS8, MIMO -3.3 dBm M CS15 -5.9 dBm 

  

PSD, 5220 MHz, 802.11n, HT20, MCS8, MIMO 0.5 dBm MC S15 -2.5 dBm 

  

PSD, 5240 MHz, 802.11n, HT20, MCS8, MIMO 0.6 dBm MC S15 -2.2 dBm 
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PSD, 5260 MHz, 802.11n, HT20, MCS8, MIMO 0.1 dBm MC S15 -2.6 dBm 

  

PSD, 5280 MHz, 802.11n, HT20, MCS8, MIMO 0.2 dBm MC S15 -2.5 dBm 

  

PSD, 5320 MHz, 802.11n, HT20, MCS8, MIMO -3.2 dBm M CS15 -5.9 dBm 

  

PSD, 5500 MHz, 802.11n, HT20, MCS8, MIMO -2.7 dBm M CS15 -5.2 dBm 

  

PSD, 5540 MHz, 802.11n, HT20, MCS8, MIMO 0.3 dBm MC S15 -2.3 dBm 
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PSD, 5580 MHz, 802.11n, HT20, MCS8, MIMO 0.3 dBm MC S15 -1.9 dBm 

  

PSD, 5700 MHz, 802.11n, HT20, MCS8, MIMO 0.7 dBm MC S15 -1.9 dBm 

  

PSD, 5720 MHz, 802.11n, HT20, MCS8, MIMO 0.8 dBm MC S15 -2.4 dBm 

  

PSD, 5745 MHz, 802.11n, HT20, MCS8, MIMO -1.9 dBm M CS15 -6.0 dBm 

  

PSD, 5785 MHz, 802.11n, HT20, MCS8, MIMO -2.1 dBm M CS15 -6.1 dBm 
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PSD, 5825 MHz, 802.11n, HT20, MCS8, MIMO -5.4 dBm M CS15 -7.1 dBm 

  

PSD, 5190 MHz, 802.11ac, HT40, MCS0, MIMO -5.8 dBm MCS7, MIMO -9.0 dBm 

  

PSD, 5230 MHz, 802.11ac, HT40, MCS0, MIMO -2.5 dBm MCS7, MIMO -5.7 dBm 

  

PSD, 5270 MHz, 802.11ac, HT40, MCS0, MIMO -2.9 dBm MCS7, MIMO -5.9 dBm 

  

PSD, 5310 MHz, 802.11ac, HT40, MCS0, MIMO -5.8 dBm MCS7, MIMO -9.2 dBm 
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PSD, 5510 MHz, 802.11ac, HT40, MCS0, MIMO -5.8 dBm MCS7, MIMO -8.7 dBm 

  

PSD, 5550 MHz, 802.11ac, HT40, MCS0, MIMO -2.3 dBm MCS7, MIMO -5.5 dBm 

  

PSD, 5670 MHz, 802.11ac, HT40, MCS0, MIMO -2.4 dBm MCS7, MIMO -5.2 dBm 

  

PSD, 5710 MHz, 802.11ac, HT40, MCS0, MIMO -2.5 dBm MCS7, MIMO -6.1 dBm 

  

PSD, 5755 MHz, 802.11ac, HT40, MCS0, MIMO -4.8 dBm MCS7, MIMO -7.4 dBm 
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PSD, 5795 MHz, 802.11ac, HT40, MCS0, MIMO -8.2 dBm MCS7, MIMO -10.6 dBm 

  

  

PSD, 5190 MHz, 802.11ac, HT40, MCS8 -9.4 dBm MCS9 - 9.0 dBm 

  

PSD, 5230 MHz, 802. 11ac, HT40, MCS8 -5.7 dBm MCS9 -8.0 dBm 

  

PSD, 5270 MHz, 802.11ac, HT40, MCS8 -6.1 dBm MCS9 - 8.3 dBm 

  

PSD, 5310 MHz, 802.11ac, HT40, MCS8 -9.1 dBm MCS9 - 9.3 dBm 
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PSD, 5510 MHz, 802.11ac, HT40, MCS8 -8.9 dBm MCS9 - 8.8 dBm 

  

PSD, 5550 MHz, 802.11ac, HT40, MCS8 -5.3 dBm MCS9 - 7.7 dBm 

  

PSD, 5670 MHz, 802.11ac, HT40, MCS8 -5.5 dBm MCS9 - 7.7 dBm 

  

PSD, 5755 MHz, 802.11ac, HT40, MCS8 -7.5 dBm MCS9 - 9.7 dBm 

  

PSD, 5795 MHz, 802.11ac, HT40, MCS8 -10.9 dBm MCS9 -10.8 dBm 
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PSD, 5190 MHz, 802.11ax, HT40, MCS0 -8.3 dBm MCS11 -10.6 dBm 

  

PSD, 5230 MHz, 802.11ax, HT40, MCS0 -4.7 dBm MCS11 -10.8 dBm 

  

PSD, 5270 MHz, 802.11ax, HT40, MCS0 -4.9 dBm MCS11 -11.0 dBm 

  

PSD, 5310 MHz, 802.11ax, HT40, MCS0 -8.1 dBm MCS11 -10.7 dBm 

  

PSD, 5510 MHz, 802.11ax, HT40, MCS0 -7.6 dBm MCS11 -10.3 dBm 
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PSD, 5550 MHz, 802.11ax, HT40, MCS0 -4.0 dBm MCS11 -10.2 dBm 

  

PSD, 5670 MHz, 802.11ax, HT40, MCS0 -4.2 dBm MCS11 -9.7 dBm 

  

PSD, 5710 MHz, 802.11ax, HT40, MCS0 -4.4 MCS7 6.9 

  

PSD, 5755 MHz, 802.11ax, HT40, MCS0 -6.4 dBm MCS11 -12.3 dBm 

  

PSD, 5795 MHz, 802.11ax, HT40, MCS0 -10.2 dBm MCS11  -12.5 dBm 
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PSD, 5210 MHz, 802.11ac, HT80, MCS0 -9.7 dBm MCS7 - 12.4 dBm 

  

PSD, 5290 MHz, 802.11ac, HT80, MCS0 -9.7 dBm MCS7 - 12.3 dBm 

  

PSD, 5530 MHz, 802.11ac, HT80, MCS0 -9.8 dBm MCS7 - 11.9 dBm 

  

PSD, 5690 MHz, 802.11ac, HT80, MCS0 -6.5 dBm MCS7 - 9.1 dBm 

  

PSD, 5775 MHz, 802.11ac, HT80, MCS0 -11.7 dBm MCS7 -13.9 dBm 
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PSD, 5210 MHz, 802.11ax, HT80, MCS11 -14.2 dBm PSD,  5290 MHz, 802.11ax, HT80, MCS11 -14.0 dBm 

  

PSD, 5530 MHz, 802.11ax, HT80, MCS11 -13.7 dBm PSD,  5690 MHz, 802.11ax, HT80, MCS11 -11.0 dBm 

 

 

PSD, 5775 MHz, 802.11ax, HT80, MCS11 -15.4 dBm  
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4.6 Unwanted Emissions 

FCC 15.407 (b) 

ISED RSS-247, Issue 2, clause 6.2 

Measurement procedure:  ANSI C63.10-2013 Clause 12. 7 

Test Results: Complies 

Measurement Data: 

Band Edge Emissions:  

Band Edge 
Frequency (MHz) 

Measured Values (dBm/MHz e.i.r.p.) 

802.11a 802.11n/ac/ax HT20 802.11n/ac/ax HT40 802.11ac/ax HT80 

5150 < -27 < -27 < -27 < -27 

5350 < -27 < -27 < -27 < -27 

5470 < -27 < -27 < -27 < -27 

5725 < -27 < -27 < -27 < -27 

5650 < -40 < -40 < -40 < -40 

5700 < -45 < -45 < -45 < -45 

5875 < -45 < -45 < -45 < -45 

5925 < -40 < -40 < -40 < -40 

 

Band Edge Measurement were performed radiated. EIRP values were calculated from field strength using the method in KDB 412172 
D01. 

The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz. 
 

Limits:  

Operating Frequency band Limit for Emissions Outside Operating Frequency Ban d 

5150 – 5250 MHz -27 dBm/MHz e.i.r.p. 

5250 – 5350 MHz -27 dBm/MHz e.i.r.p. 

5470 – 5725 MHz -27 dBm/MHz e.i.r.p. 

5725 – 5825 MHz See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii) 

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical requirements for 
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz 
band. 
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Band Edge 5150 MHz, ch036, 802.11a 6Mb, Radiated, M ax Band Edge 5350 MHz, ch064, 802.11a 6Mb, Radiated , Max 

  

Band Edge 5150 MHz, ch036, 802.11a 54Mb, Radiated, Max Band Edge 5350 MHz, ch064, 802.11a 54Mb, Radiat ed, Max 

  

Band Edge 5150 MHz, ch036, 802.11n MCS0, Radiated, Max Band Edge 5350 MHz, ch036, 802.11n MCS0, Radiat ed, Max 
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Band Edge 5150 MHz, ch036, 802.11n MCS7, Radiated, Max Band Edge 5350 MHz, ch064, 802.11n MCS7, Radiat ed, Max 

  

Band Edge 5150 MHz, ch036, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5350 MHz, ch064, 802.11n MCS8 MI MO, Radiated, Max 

  

Band Edge 5150 MHz, ch036, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5350 MHz, ch064, 802.11n MCS15 MIMO, Radiated, Max 
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VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  110 dBµV/m

Center 5.15 GHz Span 50 MHz5 MHz/

 

 

1 PK

MAXH

10

20

30

40

50

60

70

80

90

100

110 1Marker 1 [T1 ]

       105.58 dBµV/m

     5.175000000 GHz

2

Marker 2 [T1 ]

        58.61 dBµV/m

     5.138942308 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:07:12

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.35 GHz Span 50 MHz5 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       103.89 dBµV/m

     5.325160256 GHz

2

Marker 2 [T1 ]

        58.53 dBµV/m

     5.356410256 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:37:49

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 50 MHz5 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       106.70 dBµV/m

     5.174278846 GHz

2

Marker 2 [T1 ]

        58.62 dBµV/m

     5.141266026 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:11:48

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.35 GHz Span 50 MHz5 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       106.25 dBµV/m

     5.325080128 GHz

2

Marker 2 [T1 ]

        58.65 dBµV/m

     5.350801282 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:41:40
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Band Edge 5150 MHz, ch036, 802.11ax MCS11 MIMO, Rad iated, Max Band Edge 5350 MHz, ch064, 802.11ax MCS1 1 MIMO, Radiated, Max 

  

  

Band Edge 5150 MHz, ch044, 802.11a 6Mb, Radiated, M ax Band Edge 5350 MHz, ch056, 802.11a 6Mb, Radiated , Max 

  

Band Edge 5150 MHz, ch044, 802.11a 54Mb, Radiated, Max Band Edge 5350 MHz, ch056, 802.11a 54Mb, Radiat ed, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       106.85 dBµV/m

     5.174519231 GHz

2

Marker 2 [T1 ]

        57.76 dBµV/m

     5.118108974 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  15:56:30

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       105.93 dBµV/m

     5.314903846 GHz

2

Marker 2 [T1 ]

        57.80 dBµV/m

     5.372115385 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  15:53:49

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.15 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       112.72 dBµV/m

     5.222596154 GHz

2

Marker 2 [T1 ]

        58.69 dBµV/m

     5.149519231 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  15:54:58

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.35 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       110.58 dBµV/m

     5.282211538 GHz

2

Marker 2 [T1 ]

        58.14 dBµV/m

     5.386057692 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  16:02:03

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.15 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       112.76 dBµV/m

     5.223076923 GHz

2

Marker 2 [T1 ]

        58.67 dBµV/m

     5.143750000 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  15:58:14

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.35 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       110.77 dBµV/m

     5.282692308 GHz

2

Marker 2 [T1 ]

        58.46 dBµV/m

     5.365865385 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  16:04:41
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Band Edge 5150 MHz, ch044, 802.11n MCS0, Radiated, Max Band Edge 5350 MHz, ch056, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5150 MHz, ch044, 802.11n MCS7, Radiated, Max Band Edge 5350 MHz, ch056, 802.11n MCS7, Radiat ed, Max 

  

Band Edge 5150 MHz, ch044, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5350 MHz, ch056, 802.11n MCS8 MI MO, Radiated, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.15 GHz Span 150 MHz15 MHz/

 

 

1 P K

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       110.64 dBµV/m

     5.218028846 GHz

2

Marker 2 [T1 ]

        58.75 dBµV/m

     5.144471154 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  15:35:07

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.35 GHz Span 150 MHz15 MHz/

 

 

1 P K

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       108.86 dBµV/m

     5.282211538 GHz

2

Marker 2 [T1 ]

        58.06 dBµV/m

     5.398076923 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  15:24:16

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.15 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.87 dBµV/m

     5.217307692 GHz

2

Marker 2 [T1 ]

        58.71 dBµV/m

     5.093269231 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  15:38:31

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.35 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       108.75 dBµV/m

     5.277884615 GHz

2

Marker 2 [T1 ]

        58.31 dBµV/m

     5.367307692 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  15:27:54

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.15 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110

120
1

Marker 1 [T1 ]

       111.76 dBµV/m

     5.218205128 GHz

2

Marker 2 [T1 ]

        58.89 dBµV/m

     5.143942308 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:20:54

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.35 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       110.27 dBµV/m

     5.282019231 GHz

2

Marker 2 [T1 ]

        58.27 dBµV/m

     5.396442308 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:31:31
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Band Edge 5150 MHz, ch044, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5350 MHz, ch056, 802.11n MCS15 MIMO, Radiated, Max 

  

  

Band Edge 5470 MHz, ch100, 802.11a 6Mb, Radiated, M ax Band Edge 5725 MHz, ch140, 802.11a 6Mb, Radiated , Max 

  

Band Edge 5470 MHz, ch100, 802.11a 54Mb, Radiated, Max Band Edge 5725 MHz, ch140, 802.11a 54Mb, Radiat ed, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.15 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       110.79 dBµV/m

     5.217532051 GHz

2

Marker 2 [T1 ]

        58.76 dBµV/m

     5.149102564 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:25:12

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.35 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.74 dBµV/m

     5.284935897 GHz

2

Marker 2 [T1 ]

        58.26 dBµV/m

     5.351570513 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  12:28:30

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.37 dBµV/m

     5.502451923 GHz

2

Marker 2 [T1 ]

        58.94 dBµV/m

     5.469759615 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  16:14:01

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       112.26 dBµV/m

     5.702243590 GHz

2

Marker 2 [T1 ]

        67.04 dBµV/m

     5.726282051 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  16:29:43

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.84 dBµV/m

     5.502932692 GHz

2

Marker 2 [T1 ]

        59.74 dBµV/m

     5.470000000 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  16:16:41

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       112.15 dBµV/m

     5.702884615 GHz

2

Marker 2 [T1 ]

        67.58 dBµV/m

     5.726121795 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  16:39:29
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Band Edge 5470 MHz, ch100, 802.11n MCS0, Radiated, Max Band Edge 5725 MHz, ch140, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5470 MHz, ch100, 802.11n MCS7, Radiated, Max Band Edge 5725 MHz, ch140, 802.11n MCS7, Radiat ed, Max 

  

Band Edge 5470 MHz, ch100, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5725 MHz, ch140, 802.11n MCS8 MI MO, Radiated, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 120 MHz12 MHz/

 

 

1 P K

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       108.26 dBµV/m

     5.498076923 GHz

2

Marker 2 [T1 ]

        59.20 dBµV/m

     5.468076923 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  14:57:27

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.68 dBµV/m

     5.702403846 GHz

2

Marker 2 [T1 ]

        62.16 dBµV/m

     5.725641026 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  14:19:29

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 120 MHz12 MHz/

 

 

1 PK

MAXH

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       108.27 dBµV/m

     5.506153846 GHz

2

Marker 2 [T1 ]

        59.51 dBµV/m

     5.469423077 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  14:59:59

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.07 dBµV/m

     5.705769231 GHz

2

Marker 2 [T1 ]

        67.69 dBµV/m

     5.725320513 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  14:25:06

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.46 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       107.41 dBµV/m

     5.501506410 GHz

2

Marker 2 [T1 ]

        58.45 dBµV/m

     5.458557692 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  13:00:42

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH
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40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.36 dBµV/m

     5.701602564 GHz

2

Marker 2 [T1 ]

        60.91 dBµV/m

     5.726602564 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  13:16:17
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Band Edge 5470 MHz, ch100, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5725 MHz, ch140, 802.11n MCS15 MIMO, Radiated, Max 

  

Band Edge 5470 MHz, ch100, 802.11ax MCS11 MIMO, Rad iated, Max Band Edge 5725 MHz, ch140, 802.11ax MCS1 1 MIMO, Radiated, Max 

  

  

Band Edge 5470 MHz, ch108, 802.11a 6M, Radiated, Ma x Band Edge 5850 MHz, ch157, 802.11a 6Mb, Radiated,  Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.46 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       106.92 dBµV/m

     5.505352564 GHz

2

Marker 2 [T1 ]

        58.17 dBµV/m

     5.426666667 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  12:58:31

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH

20

30

40

50

60

70

80

90

100

110

120

1

Marker 1 [T1 ]

       109.51 dBµV/m

     5.695192308 GHz

2

Marker 2 [T1 ]

        64.82 dBµV/m

     5.725480769 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  13:18:34

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 100 MHz10 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       107.08 dBµV/m

     5.497724359 GHz

2

Marker 2 [T1 ]

        58.08 dBµV/m

     5.460544872 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  15:49:03

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 100 MHz10 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       107.42 dBµV/m

     5.697756410 GHz

2

Marker 2 [T1 ]

        58.75 dBµV/m

     5.726121795 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  15:44:35

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/
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Marker 1 [T1 ]

       111.98 dBµV/m

     5.542596154 GHz

2

Marker 2 [T1 ]

        58.91 dBµV/m

     5.465192308 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  16:24:03

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/

 

 

1 PK
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1

Marker 1 [T1 ]

       111.42 dBµV/m

     5.782692308 GHz

2

Marker 2 [T1 ]

        58.36 dBµV/m

     5.934294872 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  16:47:02
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Band Edge 5470 MHz, ch108, 802.11a 54M, Radiated, M ax Band Edge 5850 MHz, ch157, 802.11a 54Mb, Radiate d, Max 

  

Band Edge 5470 MHz, ch108, 802.11n MCS0, Radiated, Max Band Edge 5850 MHz, ch157, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5470 MHz, ch108, 802.11n MCS7, Radiated, Max Band Edge 5850 MHz, ch157, 802.11n MCS7, Radiat ed, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/

 

 

1 P K
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1

Marker 1 [T1 ]

       111.86 dBµV/m

     5.543076923 GHz

2

Marker 2 [T1 ]

        58.70 dBµV/m

     5.459903846 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  16:26:40

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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1

Marker 1 [T1 ]

       111.28 dBµV/m

     5.779166667 GHz

2

Marker 2 [T1 ]

        58.32 dBµV/m

     5.949358974 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  16:49:45

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/

 

 

1 PK
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1

Marker 1 [T1 ]

       110.32 dBµV/m

     5.538269231 GHz

2

Marker 2 [T1 ]

        58.86 dBµV/m

     5.451730769 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  14:51:44

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH
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1

Marker 1 [T1 ]

       110.50 dBµV/m

     5.787179487 GHz

2

Marker 2 [T1 ]

        57.91 dBµV/m

     5.882371795 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  14:08:50

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/
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1

Marker 1 [T1 ]

       110.57 dBµV/m

     5.537548077 GHz

2

Marker 2 [T1 ]

        58.70 dBµV/m

     5.463750000 GHz

LIMIT CHECK   PASS

_UNII2PK

Date: 30.AUG.2022  14:54:12

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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1

Marker 1 [T1 ]

       110.24 dBµV/m

     5.782371795 GHz

2

Marker 2 [T1 ]

        58.31 dBµV/m

     5.918589744 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  14:06:03
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Band Edge 5470 MHz, ch108, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5850 MHz, ch157, 802.11n MCS8 MI MO, Radiated, Max 

  

Band Edge 5470 MHz, ch108, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5850 MHz, ch157, 802.11n MCS15 MIMO, Radiated, Max 

  

  

Band Edge 5725 MHz, ch149, 802.11a 6Mb, Radiated, M ax Band Edge 5850 MHz, ch165, 802.11a 6Mb, Radiated , Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 160 MHz16 MHz/
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1

Marker 1 [T1 ]

       110.76 dBµV/m

     5.541538462 GHz

2

Marker 2 [T1 ]

        59.06 dBµV/m

     5.452820513 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  13:10:25

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/

 

 

1 P K
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1

Marker 1 [T1 ]

       110.23 dBµV/m

     5.786217949 GHz

2

Marker 2 [T1 ]

        58.16 dBµV/m

     5.911538462 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:34:09

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  127 dBµV/m

Center 5.47 GHz Span 160 MHz16 MHz/
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1

Marker 1 [T1 ]

       110.20 dBµV/m

     5.544615385 GHz

2

Marker 2 [T1 ]

        58.68 dBµV/m

     5.468717949 GHz

LIMIT CHECK   PASS

_UNII1PK

Date: 30.AUG.2022  13:12:25

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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1

Marker 1 [T1 ]

       109.77 dBµV/m

     5.782371795 GHz

2

Marker 2 [T1 ]

        58.38 dBµV/m

     5.852243590 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:36:17

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       113.35 dBµV/m

     5.742948718 GHz

2

Marker 2 [T1 ]

        71.46 dBµV/m

     5.723076923 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  16:42:46

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       108.37 dBµV/m

     5.827243590 GHz

2

Marker 2 [T1 ]

        60.39 dBµV/m

     5.850000000 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  16:52:18
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Band Edge 5725 MHz, ch149, 802.11a 54Mb, Radiated, Max Band Edge 5850 MHz, ch165, 802.11a 54Mb, Radiat ed, Max 

  

Band Edge 5725 MHz, ch149, 802.11n MCS0, Radiated, Max Band Edge 5850 MHz, ch165, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5725 MHz, ch149, 802.11n MCS7, Radiated, Max Band Edge 5850 MHz, ch165, 802.11n MCS7, Radiat ed, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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1

Marker 1 [T1 ]

       112.61 dBµV/m

     5.739423077 GHz

2

Marker 2 [T1 ]

        76.60 dBµV/m

     5.725000000 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  16:44:45

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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MAXH
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1

Marker 1 [T1 ]

       109.00 dBµV/m

     5.827884615 GHz

2

Marker 2 [T1 ]

        65.78 dBµV/m

     5.850000000 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  16:54:19

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       110.97 dBµV/m

     5.747435897 GHz

2

Marker 2 [T1 ]

        67.74 dBµV/m

     5.723397436 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  14:12:37

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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MAXH
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1

Marker 1 [T1 ]

       107.78 dBµV/m

     5.827243590 GHz

2

Marker 2 [T1 ]

        58.17 dBµV/m

     5.914743590 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:59:58

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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1

Marker 1 [T1 ]

       110.64 dBµV/m

     5.751282051 GHz

2

Marker 2 [T1 ]

        74.55 dBµV/m

     5.723717949 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  14:16:11

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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1

Marker 1 [T1 ]

       107.50 dBµV/m

     5.822756410 GHz

2

Marker 2 [T1 ]

        65.09 dBµV/m

     5.850320513 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  14:03:23
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Band Edge 5725 MHz, ch149, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5850 MHz, ch165, 802.11n MCS8 MI MO, Radiated, Max 

  

Band Edge 5725 MHz, ch149, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5850 MHz, ch165, 802.11n MCS15 MIMO, Radiated, Max 

  

Band Edge 5725 MHz, ch149, 802.11ax MCS11 MIMO, Rad iated, Max Band Edge 5850 MHz, ch165, 802.11ax MCS1 1 MIMO, Radiated, Max 

  

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       110.39 dBµV/m

     5.746794872 GHz

2

Marker 2 [T1 ]

        62.47 dBµV/m

     5.725000000 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:24:31

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       105.64 dBµV/m

     5.826282051 GHz

2

Marker 2 [T1 ]

        58.10 dBµV/m

     5.854807692 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:38:46

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       110.10 dBµV/m

     5.740064103 GHz

2

Marker 2 [T1 ]

        63.58 dBµV/m

     5.724038462 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:27:02

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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MAXH
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1

Marker 1 [T1 ]

       106.08 dBµV/m

     5.820192308 GHz

2

Marker 2 [T1 ]

        58.28 dBµV/m

     5.855448718 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 30.AUG.2022  13:41:00

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       107.57 dBµV/m

     5.742948718 GHz

2

Marker 2 [T1 ]

        60.39 dBµV/m

     5.722756410 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 31.AUG.2022  15:37:40

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/
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Marker 1 [T1 ]

       107.68 dBµV/m

     5.823076923 GHz

2

Marker 2 [T1 ]

        57.63 dBµV/m

     5.862179487 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 31.AUG.2022  15:31:31
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Band Edge 5150 MHz, ch038, 802.11n MCS0, Radiated, Max Band Edge 5350 MHz, ch062, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5150 MHz, ch038, 802.11n MCS7, Radiated, Max Band Edge 5350 MHz, ch062, 802.11n MCS7, Radiat ed, Max 

  

Band Edge 5150 MHz, ch038, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5350 MHz, ch062, 802.11n MCS8 MI MO, Radiated, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  120 dBµV/m

Center 5.15 GHz Span 200 MHz20 MHz/
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1

Marker 1 [T1 ]

       105.64 dBµV/m

     5.186538462 GHz

2

Marker 2 [T1 ]

        58.41 dBµV/m

     5.149679487 GHz

LIMIT CHECK   PASS

_FCC15PK

Date: 31.AUG.2022  10:11:05

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 140 MHz14 MHz/
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MAXH
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1

Marker 1 [T1 ]

       102.85 dBµV/m

     5.306474359 GHz

2

Marker 2 [T1 ]

        59.36 dBµV/m

     5.353589744 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:42:25

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 140 MHz14 MHz/
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MAXH
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110
1

Marker 1 [T1 ]

       104.88 dBµV/m

     5.185897436 GHz

2

Marker 2 [T1 ]

        59.78 dBµV/m

     5.149326923 GHz

LIMIT CHECK   PASS

_FCC15PK

Date: 31.AUG.2022  10:15:25

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 140 MHz14 MHz/

 

 

1 PK

MAXH
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100

110

1

Marker 1 [T1 ]

       102.46 dBµV/m

     5.322403846 GHz

2

Marker 2 [T1 ]

        60.80 dBµV/m

     5.354038462 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:45:00

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 100 MHz10 MHz/
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Marker 1 [T1 ]

       104.48 dBµV/m

     5.187339744 GHz

2

Marker 2 [T1 ]

        58.30 dBµV/m

     5.149358974 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:27:18

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 100 MHz10 MHz/
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MAXH
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100

110
1

Marker 1 [T1 ]

       104.36 dBµV/m

     5.306089744 GHz

2

Marker 2 [T1 ]

        58.62 dBµV/m

     5.354647436 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:03:36
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Band Edge 5150 MHz, ch038, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5350 MHz, ch062, 802.11n MCS15 MIMO, Radiated, Max 

  

Band Edge 5150 MHz, ch038, 802.11ax MCS11 MIMO, Rad iated, Max Band Edge 5350 MHz, ch062, 802.11ax MCS1 1 MIMO, Radiated, Max 

  

Band Edge 5150 MHz, ch046, 802.11n MCS0, Radiated, Max Band Edge 5350 MHz, ch054, 802.11n MCS0, Radiat ed, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH
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90

100

110
1

Marker 1 [T1 ]

       104.46 dBµV/m

     5.194070513 GHz

2

Marker 2 [T1 ]

        59.25 dBµV/m

     5.147115385 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:31:24

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 100 MHz10 MHz/

 

 

1 P K

MAXH
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90

100

110

1

Marker 1 [T1 ]

       103.41 dBµV/m

     5.314102564 GHz

2

Marker 2 [T1 ]

        58.37 dBµV/m

     5.353846154 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:06:35

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  110 dBµV/m

Center 5.15 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH
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90

100

110 1Marker 1 [T1 ]

       104.33 dBµV/m

     5.196875000 GHz

2

Marker 2 [T1 ]

        59.13 dBµV/m

     5.148798077 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  16:11:12

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH

20
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40

50

60

70

80

90

100

110

1

Marker 1 [T1 ]

       103.20 dBµV/m

     5.299519231 GHz

2

Marker 2 [T1 ]

        57.54 dBµV/m

     5.359134615 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  16:15:41

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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60
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80

90

100

110
1

Marker 1 [T1 ]

       108.06 dBµV/m

     5.226602564 GHz

2

Marker 2 [T1 ]

        58.24 dBµV/m

     5.149679487 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:25:13

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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40

50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       106.18 dBµV/m

     5.266346154 GHz

2

Marker 2 [T1 ]

        57.58 dBµV/m

     5.396153846 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:34:34
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Band Edge 5150 MHz, ch046, 802.11n MCS7, Radiated, Max Band Edge 5350 MHz, ch054, 802.11n MCS7, Radiat ed, Max 

  

Band Edge 5150 MHz, ch046, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5350 MHz, ch054, 802.11n MCS8 MI MO, Radiated, Max 

  

Band Edge 5150 MHz, ch046, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5350 MHz, ch054, 802.11n MCS15 MIMO, Radiated, Max 

  

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       106.97 dBµV/m

     5.242307692 GHz

2

Marker 2 [T1 ]

        57.86 dBµV/m

     5.148397436 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:30:32

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       106.13 dBµV/m

     5.282051282 GHz

2

Marker 2 [T1 ]

        57.79 dBµV/m

     5.356410256 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:38:25

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH
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90

100

110
1

Marker 1 [T1 ]

       108.72 dBµV/m

     5.232692308 GHz

2

Marker 2 [T1 ]

        57.44 dBµV/m

     5.059294872 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:19:09

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH

20

30

40

50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       108.51 dBµV/m

     5.267307692 GHz

2

Marker 2 [T1 ]

        57.60 dBµV/m

     5.445512821 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:10:02

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.15 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       108.31 dBµV/m

     5.233012821 GHz

2

Marker 2 [T1 ]

        57.82 dBµV/m

     5.131410256 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:22:30

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.35 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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60
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90

100

110 1

Marker 1 [T1 ]

       107.51 dBµV/m

     5.272756410 GHz

2

Marker 2 [T1 ]

        57.70 dBµV/m

     5.386217949 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  13:13:38
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Band Edge 5470 MHz, ch102, 802.11n MCS0, Radiated, Max Band Edge 5725 MHz, ch134, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5470 MHz, ch102, 802.11n MCS7, Radiated, Max Band Edge 5725 MHz, ch134, 802.11n MCS7, Radiat ed, Max 

  

Band Edge 5470 MHz, ch102, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5725 MHz, ch134, 802.11n MCS8 MI MO, Radiated, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       105.73 dBµV/m

     5.506570513 GHz

2

Marker 2 [T1 ]

        59.32 dBµV/m

     5.466858974 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:47:40

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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90

100

110
1

Marker 1 [T1 ]

       108.16 dBµV/m

     5.675320513 GHz

2

Marker 2 [T1 ]

        65.66 dBµV/m

     5.726282051 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  11:16:29

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 140 MHz14 MHz/

 

 

1 PK

MAXH
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60
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80

90

100

110
1

Marker 1 [T1 ]

       104.77 dBµV/m

     5.506121795 GHz

2

Marker 2 [T1 ]

        59.83 dBµV/m

     5.467756410 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:52:34

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH
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50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       108.17 dBµV/m

     5.682371795 GHz

2

Marker 2 [T1 ]

        64.87 dBµV/m

     5.727243590 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  11:18:25

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH
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50

60
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80

90

100

110
1

Marker 1 [T1 ]

       105.19 dBµV/m

     5.514871795 GHz

2

Marker 2 [T1 ]

        58.86 dBµV/m

     5.469102564 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  12:42:33

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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40

50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       107.76 dBµV/m

     5.672115385 GHz

2

Marker 2 [T1 ]

        59.99 dBµV/m

     5.725641026 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  12:00:47
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Band Edge 5470 MHz, ch102, 802. 11n MCS15 MIMO, Rad iated, Max Band Edge 5725 MHz, ch134, 802.11n MCS15  MIMO, Radiated, Max 

  

Band Edge 5470 MHz, ch102, 802.11ax MCS11 MIMO, Rad iated, Max Band Edge 5725 MHz, ch134, 802.11ax MCS1 1 MIMO, Radiated, Max 

  

Band Edge 5470 MHz, ch110, 802. 11n MCS0, Radiated,  Max Band Edge 5470 MHz, ch110, 802. 11n MCS8 MIMO,  Radiated, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 140 MHz14 MHz/

 

 

1 P K

MAXH
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70

80

90

100

110
1

Marker 1 [T1 ]

       104.62 dBµV/m

     5.515320513 GHz

2

Marker 2 [T1 ]

        59.24 dBµV/m

     5.467980769 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  12:46:52

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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60

70
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90

100

110 1

Marker 1 [T1 ]

       106.41 dBµV/m

     5.664102564 GHz

2

Marker 2 [T1 ]

        60.81 dBµV/m

     5.726602564 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  12:04:03

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH
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100

110
1

Marker 1 [T1 ]

       104.04 dBµV/m

     5.516875000 GHz

2

Marker 2 [T1 ]

        60.17 dBµV/m

     5.469759615 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  16:19:02

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 150 MHz15 MHz/

 

 

1 PK

MAXH
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40

50

60

70

80

90

100

110

1

Marker 1 [T1 ]

       102.77 dBµV/m

     5.659375000 GHz

2

Marker 2 [T1 ]

        57.82 dBµV/m

     5.785336538 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  16:21:59

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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40

50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       107.78 dBµV/m

     5.546602564 GHz

2

Marker 2 [T1 ]

        58.70 dBµV/m

     5.464871795 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  10:56:02

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       108.86 dBµV/m

     5.554615385 GHz

2

Marker 2 [T1 ]

        58.00 dBµV/m

     5.468397436 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  12:52:39
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Band Edge 5470 MHz, ch110, 802. 11n MCS7, Radiated,  Max Band Edge 5470 MHz, ch110, 802. 11n MCS15 MIMO , Radiated, Max 

  

  

Band Edge 5725 MHz, ch151, 802.11n MCS0, Radiated, Max Band Edge 5850 MHz, ch159, 802.11n MCS0, Radiat ed, Max 

  

Band Edge 5725 MHz, ch151, 802.11n MCS7, Radiated, Max Band Edge 5850 MHz, ch159, 802.11n MCS7, Radiat ed, Max 

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       106.94 dBµV/m

     5.535064103 GHz

2

Marker 2 [T1 ]

        59.56 dBµV/m

     5.467435897 GHz

LIMIT CHECK   PASS

_UNII_PK

Date: 31.AUG.2022  11:00:10

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.47 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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50

60

70

80

90

100

110 1

Marker 1 [T1 ]

       107.29 dBµV/m

     5.548525641 GHz

2

Marker 2 [T1 ]

        57.68 dBµV/m

     5.468717949 GHz

LIMIT CHECK   PASS

_UNII_PK

_FCC15PK

Date: 31.AUG.2022  12:58:13

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH
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100

110
1

Marker 1 [T1 ]

       109.60 dBµV/m

     5.751602564 GHz

2

Marker 2 [T1 ]

        76.60 dBµV/m

     5.719871795 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 31.AUG.2022  12:27:31

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH
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90

100

110
1

Marker 1 [T1 ]

       105.30 dBµV/m

     5.791346154 GHz

2

Marker 2 [T1 ]

        61.66 dBµV/m

     5.850961538 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 31.AUG.2022  12:32:33

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH

20

30

40

50
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90

100

110
1

Marker 1 [T1 ]

       108.51 dBµV/m

     5.749679487 GHz

2

Marker 2 [T1 ]

        74.80 dBµV/m

     5.725000000 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 31.AUG.2022  12:29:46

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.85 GHz Span 200 MHz20 MHz/

 

 

1 PK

MAXH
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50

60

70

80

90

100

110
1

Marker 1 [T1 ]

       104.98 dBµV/m

     5.781730769 GHz

2

Marker 2 [T1 ]

        61.30 dBµV/m

     5.852884615 GHz

LIMIT CHECK   PASS

_UNII3PK

Date: 31.AUG.2022  12:35:36
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Band Edge 5725 MHz, ch151, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5850 MHz, ch159, 802.11n MCS8 MI MO, Radiated, Max 

  

Band Edge 5725 MHz, ch151, 802.11n MCS15 MIMO, Radi ated, Max Band Edge 5850 MHz, ch159, 802.11n MCS15 MIMO, Radiated, Max 

  

Band Edge 5725 MHz, ch151, 802.11ax MCS11 MIMO, Rad iated, Max Band Edge 5850 MHz, ch159, 802.11ax MCS1 1 MIMO, Radiated, Max 

  

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  3 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  117 dBµV/m

Center 5.725 GHz Span 200 MHz20 MHz/

 

 

1 P K

MAXH
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70

80

90

100

110
1

Marker 1 [T1 ]

       107.91 dBµV/m

     5.750000000 GHz

2

Marker 2 [T1 ]

        65.03 dBµV/m
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Band Edge 5150 MHz, ch042, 802.11ac MCS0, Radiated,  Max Band Edge 5350 MHz, ch058, 802.11ac MCS0, Radi ated, Max 

  

Band Edge 5150 MHz, ch042, 802.11ac MCS0 MIMO, Radi ated, Max Band Edge 5350 MHz, ch058, 802.11ac MCS0 MIMO, Radiated, Max 

  

Band Edge 5150 MHz, ch042, 802.11ac MCS9, Radiated,  Max Band Edge 5350 MHz, ch058, 802.11ac MCS9, Radi ated, Max 
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Band Edge 5150 MHz, ch042, 802.11ac MCS9 MIMO, Radi ated, Max Band Edge 5350 MHz, ch058, 802.11ac MCS9 MIMO, Radiated, Max 

  

Band Edge 5470 MHz, ch106, 802.11ac MCS0, Radiated,  Max Band Edge 5725/5850 MHz, ch155, 802.11ac MCS0,  Radiated, Max 

  

Band Edge 5470 MHz, ch106, 802.11ac MCS0 MIMO, Radiated, Max Band Edg e 5725/5850 MHz, ch155, 802.11ac MCS0 MIMO, Radiated, Max 
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Band Edge 5470 MHz, ch106, 802.11ac MCS9, Radiated,  Max Band Edge 5725/5850 MHz, ch155, 802.11ac MCS9,  Radiated, Max 

  

Band Edge 5470 MHz, ch106, 802.11ac MCS9 MIMO, Radiated, Max Band Edg e 5725/5850 MHz, ch155, 802.11ac MCS9 MIMO, Radiated, Max 
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Conducted Emissions, 30M-40G, ch056, 802.11a, 6M  

 

 

Conducted Emissions, 30M-40G, ch108, 802.11a, 6M  

 

 

Conducted Emissions, 30M-40G, ch157, 802.11a, 6M  
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Conducted Emissions, 30M-40G, ch056, 802.11n, HT20,  MCS0, Chain 0  

 

 

Conducted Emissions, 30M-40G, ch108, 802.11n, HT20,  MCS0, Chain 0  

 

 

Conducted Emissions, 30M-40G, ch153, 802.11n, HT20,  MCS0, Chain 0  
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Conducted Emissions, 30M-40G, ch056, 802.11ac, HT20 , MCS0, MIMO  

 

 

Conducted Emissions, 30M-40G, ch108, 802.11ac, HT20 , MCS0, MIMO  
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Conducted Emissions, 30M-40G, ch046, 802.11ac, HT40 , MCS0, MIMO  

 

 

Conducted Emissions, 30M-40G, ch110, 802.11ac, HT40 , MCS0, MIMO  

 

 

Conducted Emissions, 30M-40G, ch151, 802.11ac, HT40 , MCS0, MIMO  
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Conducted Emissions, 30M-40G, ch042, 802.11ac, HT80 , MCS0, MIMO  

 

 

Conducted Emissions, 30M-40G, ch122, 802.11ac, HT80 , MCS0, MIMO  

 

 

Conducted Emissions, 30M-40G, ch155, 802.11ac, HT80 , MCS0, MIMO  
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4.7 Restricted Bands of operation 

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10. 

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or 
RSS-GEN, Issue 5, clause 8.9. 

FCC (MHz) ISED (MHz) FCC (GHz) ISED (GHz) 

0.090-0.110  0.96-1.24 
1.3-1.427 

0.96-1.427 

0.495-0.505  1.435-1.6265  

2.1735-2.1905  1.6455-1.6465  

 3.020-3.026 1.660-1.710  

4.125-4.128  1.7188-1.7222  

4.17725-4.17775  2.2-2.3  

4.20725-4.20775  2.31-2.39  

 5.677-5.683 2.4835-2.5  

6.215-6.218  2.69-2.9 2.655-2.9 

6.26775-6.26825  3.26-3.267  

6.31175-6.31225  3.332-3.339  

8.291-8.294  3.3458-3.358  

8.362-8.366  3.6-4.4 3.5-4.4 

8.37625-8.38675  4.5-5.15  

8.41425-8.41475  5.35-5.46  

12.29-12.293  7.25-7.75  

12.51975-12.52025  8.025-8.5  

12.57675-12.57725  9.0-9.2  

13.36-13.41  9.3-9.5  

16.42-16.423  10.6-12.7  

16.69475-16.69525  13.25-13.4  

16.80425-16.80475  14.47-14.5  

25.5-25.67  15.35-16.2  

37.5-38.25  17.7-21.4  

73-74.6  22.01-23.12  

74.8-75.2  23.6-24.0  

108-121.94 
123-138 108-138 31.2-31.8  

149.9-150.05  36.43-36.5  

156.52475-156.52525  Above 38.6  

156.7-156.9    

162.0125-167.17    

167.72-173.2    

240-285    

322-335.4    

399.9-410    

608-614    

Frequencies in Bold  text are specific for FCC or ISED, all other frequencies are common. 
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4.8 Radiated Emissions, 30 – 1000 MHz 

FCC 15.205, 15.209, 15.407 

ISED RSS-GEN, Issue 5, Clause 8.9 

Measurement procedure:  ANSI C63.10-2013 Clause 12. 7 

Test Results: Complies 

 

Measurement Data:  

Detector: QuasiPeak (Pre-scan with Peak Detector) 

Measuring distance 3m  

Tested in test mode with EUT transmitting continuously 

 

Measured 
Frequency (MHz) 

Carrier Frequency 
(MHz) 

Modulation Measured 
Emission 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

30 – 88 Any Any < 35 40.0 > 5 

88 – 216 Any Any < 30 43.5 > 13.5 

216 – 960 Any Any < 35 46.0 > 21 

960 – 1000 Any Any < 35 54.0 > 19 

31.6 Any Any 34.5 40.0 5.5 

 

See attached plots. 

 

Requirements/Limit 

FCC Part 15.209 @ frequencies defined in §15.205 

ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10 

Frequency Radiated emission limit @3 meters 

30 – 88 MHz 100 µV/m 40.0 dBµV/m 

88 – 216 MHz 150 µV/m 43.5 dBµV/m 

216 – 960 MHz 200 µV/m 46.0 dBµV/m 

960 – 1000 MHz 500 µV/m 54.0 dBµV/m 

 Limits above are with Quasi Peak Detector 
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Emissions 30-1000 MHz, Ch048, 802.11ax MCS0, MIMO, VP HP 

  

Emissions 30-1000 MHz, Ch108, 802.11n MCS8, MIMO, V P HP 

  

Emissions 30-1000 MHz, Ch116, 802.11a 6M, Ant0, VP HP 

Ref  80 dBµV/m Att  20 dB*

*

*

 

1 PK

MAXH

 A 

TDF

3DB

RBW 100 kHz

VBW 300 kHz

SWT 100 ms

AC

Start 30 MHz Stop 1 GHz97 MHz/  

0

10

20

30

40

50

60

70

80

   #    Frequency      Level

   1  30.388000 MHz  38.57 dBµV

   2  79.664000 MHz  29.95 dBµV

   3 151.056000 MHz  26.26 dBµV

   4 957.320000 MHz  34.30 dBµV

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

1

Marker 1 [T1 ]

        38.57 dBµV/m

    30.388000000 MHz

_FCC15AV

Date: 8.SEP.2022  10:25:34

Ref  80 dBµV/m Att  20 dB*

*

*

 A 

TDF

3DB

RBW 100 kHz

VBW 300 kHz

SWT 100 ms

AC

Start 30 MHz Stop 1 GHz97 MHz/  

1 PK

MAXH

 

0

10

20

30

40

50

60

70

80

   #    Frequency      Level

   1  31.940000 MHz  28.07 dBµV

   2  78.112000 MHz  30.89 dBµV

   3 104.108000 MHz  28.59 dBµV

   4 151.444000 MHz  28.26 dBµV

   5 998.836000 MHz  34.39 dBµV
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        34.39 dBµV/m
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_FCC15AV

Date: 8.SEP.2022  10:27:29
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Start 30 MHz Stop 1 GHz97 MHz/  
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   #    Frequency      Level

   1  31.552000 MHz  39.29 dBµV

   2  79.664000 MHz  28.93 dBµV

   3 148.728000 MHz  25.41 dBµV

   4 980.212000 MHz  34.64 dBµV
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Date: 8.SEP.2022  10:19:28
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   1  31.552000 MHz  27.37 dBµV
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   3 103.332000 MHz  28.72 dBµV
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   5 989.912000 MHz  34.31 dBµV
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Date: 8.SEP.2022  10:21:23
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   1  30.388000 MHz  38.61 dBµV

   2  62.204000 MHz  30.71 dBµV

   3  79.276000 MHz  29.64 dBµV

   4 104.108000 MHz  25.62 dBµV

   5 152.220000 MHz  25.42 dBµV

   6 990.688000 MHz  34.54 dBµV
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   1  38.148000 MHz  27.13 dBµV
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   3 103.332000 MHz  27.47 dBµV

   4 151.056000 MHz  29.73 dBµV

   5 995.344000 MHz  34.85 dBµV
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Date: 8.SEP.2022  10:35:43
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Emissions 31.57 MHz, Max: VP  

 

 

TDF

RBW 10 kHz

PREAMP OFFAtt 10 dB AUTO

dBµV

/m

dBµV

/m

1 SA

TDF

 

100 kHz/ Span 1 MHz

RBW  120 kHz

MT  100 ms

6DB

Center 31.57692308 MHz

6DB

AC

AC

MAXH

0

10

20

30

40

50

60

70

80

5 15 25 35 45 55 65 75 85

FREQUENCY    31.5769231 MHz
LEVEL PK+    39.21  dBµV/m

QPK    34.46  dBµV/m
AV     27.85  dBµV/m

PK+    39.21  dBµV/m
QPK    34.46  dBµV/m
AV     27.85  dBµV/m

5 15 25 35 45 55 65 75 85

FREQUENCY    31.5769231 MHz
LEVEL PK+    39.21  dBµV/m

QPK    34.46  dBµV/m
AV     27.85  dBµV/m

PK+    39.21  dBµV/m
QPK    34.46  dBµV/m
AV     27.85  dBµV/m

5 15 25 35 45 55 65 75 85

FREQUENCY    31.5769231 MHz
LEVEL PK+    39.21  dBµV/m

QPK    34.46  dBµV/m
AV     27.85  dBµV/m

PK+    39.21  dBµV/m
QPK    34.46  dBµV/m
AV     27.85  dBµV/m

Date: 7.SEP.2022  16:38:44
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4.9 Radiated Emissions, 1 – 40 GHz 

FCC 15.205, 15.209, 15.407 

ISED RSS-GEN, Issue 5, Clause 8.9 

Measurement procedure:  ANSI C63.10-2013 Clause 12. 7 

Test Results: Complies 

 

Measurement Data:  

Measuring distance 3m up to 18 GHz, 1m above 18 GHz. 

 

Carrier freq. 
(MHz) 

Measured 
Frequency 

(GHz) 

Modulation Measured Emission (dBµV/m) Limit 
(dBµV/m) 

Margin 
(dB) 

   Peak Average Pk Av Pk Av 

Any 5150 Any 60.2 46.9 74 54 14.9 7.1 

Any 5350 Any 60.8 45.9 74 54 15.3 8.1 

Any 5460 Any 59.7 46.5 74 54 14.3 7.5 

Any Any Any < 60 < 50 74 54 >14 >4 

 

A Band Stop Filter was used for all out-of band measurements from 1 to 18 GHz, except Band Edge Measurements. 

Only harmonics that fall in the restricted bands (ref. §15.205) have been measured. 

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”. 

See attached plots. 

 
Requirements/Limit 

FCC Part 15.209 @ frequencies defined in §15.205 

ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10 

 Radiated emission limit @3 meters 

Frequency Average Detector (dBµV/m) Peak Detector (dBµV/m) 

1 – 40 GHz 54.0 74.0 
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Band Edge, 5150 MHz, Ch036, 802.11a 6M, Av, Max Ban d Edge, 5350 MHz, Ch064, 802.11a 6M, Av, Max 

  

Band Edge, 5150 MHz, Ch036, 802.11a 54M, Av, Max Ba nd Edge, 5350 MHz, Ch064, 802.11a 54M, Av, Max 

  

Band Edge, 5150 MHz, Ch036, 802.11n MCS0, Av, Max B and Edge, 5350 MHz, Ch064, 802.11n MCS0, Av, Max 
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Center 5.15 GHz Span 50 MHz5 MHz/

 

SGL 

*1 R M

AVG

10

20

30

40

50

60

70

80

90

100

SWP   500 of   500

1

Marker 1 [T1 ]

        97.49 dBµV/m

     5.175000000 GHz

2

Marker 2 [T1 ]

        46.88 dBµV/m

     5.149839744 GHz

LIMIT CHECK   PASS

_UNIIAV

Date: 30.AUG.2022  11:00:45

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  10 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  110 dBµV/m

Center 5.35 GHz Span 100 MHz10 MHz/

 

SGL 

*1 R M

AVG

10

20

30

40

50

60

70

80

90

100

110

SWP   500 of   500

1

Marker 1 [T1 ]

        98.02 dBµV/m

     5.321794872 GHz

2

Marker 2 [T1 ]

        45.85 dBµV/m

     5.350801282 GHz

LIMIT CHECK   PASS

_UNIIAV

Date: 30.AUG.2022  16:08:29

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  10 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  110 dBµV/m

Center 5.15 GHz Span 50 MHz5 MHz/

 

SGL 

*1 R M

AVG

10

20

30

40

50

60

70

80

90

100

110

SWP   500 of   500

1

Marker 1 [T1 ]

        98.03 dBµV/ m

     5.175000000 GHz

2

Marker 2 [T1 ]

        46.40 dBµV/ m

     5.149919872 GHz

LIMIT CHECK   PASS

_UNIIAV

Date: 30.AUG.2022  11:22:05

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  10 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  110 dBµV/m
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Band Edge, 5150 MHz, Ch036, 802.11n MCS7, Av, Max B and Edge, 5350 MHz, Ch064, 802. 11n MCS7, Av, Max 

  

Band Edge, 5150 MHz, Ch036, 802.11n MCS8 MIMO, Av, Max Band Edge, 5350 MHz, Ch064, 802.11n MCS8 MIMO, Av, Max 

  

Band Edge, 5150 MHz, Ch036, 802.11n MCS15 MIMO, Av,  Max Band Edge, 5350 MHz, Ch064, 802.11n MCS15 MIMO , Av, Max 
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Band Edge, 5150 MHz, Ch036, 802.11ax MCS11 MIMO, Av , Max Band Edge, 5350 MHz, Ch064, 802.11ax MCS11 MI MO, Av, Max 

  

  

Band Edge, 5150 MHz, Ch044, 802.11a 6M, Av, Max Ban d Edge, 5350 MHz, Ch056, 802.11a 6M, Av, Max 

  

Band Edge, 5150 MHz, Ch044, 802.11a 54M, Av, Max Ba nd Edge, 5350 MHz, Ch056, 802.11a 54M, Av, Max 
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Band Edge, 5150 MHz, Ch044, 802.11n MCS0, Av, Max B and Edge, 5350 MHz, Ch056, 802.11n MCS0, Av, Max 

  

Band Edge, 5150 MHz, Ch044, 802.11n MCS7, Av, Max B and Edge, 5350 MHz, Ch056, 802.11n MCS7, Av, Max 

  

Band Edge, 5150 MHz, Ch044, 802.11n MCS8 MIMO, Av, Max Band Edge, 5350 MHz, Ch056, 802.11n MCS8 MIMO, Av, Max 
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_UNIIAV

Date: 30.AUG.2022  15:35:37
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Date: 30.AUG.2022  15:24:45
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_UNIIAV

Date: 30.AUG.2022  15:39:01
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Band Edge, 5150 MHz, Ch044, 802.11n MCS15 MIMO, Av,  Max Band Edge, 5350 MHz, Ch056, 802.11n MCS15 MIMO , Av, Max 

  

  

Band Edge, 5460 MHz, Ch100, 802.11a 6M, Av, Max Ban d Edge, 5460 MHz, Ch108, 802.11a 6M, Av, Max 

  

Band Edge, 5460 MHz, Ch100, 802.11a 54M, Av, Max Ba nd Edge, 5460 MHz, Ch108, 802.11a 54M, Av, Max 
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*
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LIMIT CHECK   PASS

_UNIIAV

Date: 30.AUG.2022  12:25:42
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Date: 30.AUG.2022  12:29:00
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Band Edge, 5460 MHz, Ch100, 802.11n MCS0, Av, Max B and Edge, 5460 MHz, Ch108, 802.11a MCS0, Av, Max 

  

Band Edge, 5460 MHz, Ch100, 802.11n MCS7, Av, Max B and Edge, 5460 MHz, Ch108, 802.11a MCS7, Av, Max 

  

Band Edge, 5460 MHz, Ch100, 802.11n MCS8 MIMO, Av, Max Band Edge, 5460 MHz, Ch108, 802.11a MCS8 MIMO, Av, Max 

 A 
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VBW  10 MHz
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TDF
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LIMIT CHECK   PASS

_UNIIAV

Date: 30.AUG.2022  14:57:57
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Date: 30.AUG.2022  14:50:14
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Band Edge, 5460 MHz, Ch100, 802.11n MCS15 MIMO, Av,  Max Band Edge, 5460 MHz, Ch108, 802.11a MCS15 MIMO , Av, Max 

 

 

Band Edge, 5460 MHz, Ch100, 802.11ax MCS11 MIMO, Av , Max  

  

  

Band Edge, 5150 MHz, Ch038, 802.11n MCS0, Av, Max B and Edge, 5350 MHz, Ch062, 802.11n MCS0, Av, Max 
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Date: 30.AUG.2022  12:47:15
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 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  10 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  107 dBµV/m

Center 5.35 GHz Span 140 MHz14 MHz/

 

SGL 

*1 R M

AVG

10

20

30

40

50

60

70

80

90

100

SWP   500 of   500

1

Marker 1 [T1 ]

        92.74 dBµV/m

     5.313878205 GHz

2

Marker 2 [T1 ]

        45.58 dBµV/m

     5.353814103 GHz

LIMIT CHECK   PASS

_FCC15AV

Date: 31.AUG.2022  10:42:55



 

TEST REPORT  
FCC Part 15.407 

REP002758B 
FCC ID: LDK0615C2718 

IC: 2461N-0615C2718 

 

Nemko Scandinavia AS Page 108 (132) 
 

  

Band Edge, 5150 MHz, Ch038, 802.11n MCS7, Av, Max B and Edge, 5350 MHz, Ch062, 802.11n MCS7, Av, Max 

  

Band Edge, 5150 MHz, Ch038, 802.11n MCS8 MIMO, Av, Max Band Edge, 5350 MHz, Ch062, 802.11n MCS8 MIMO, Av, Max 

  

Band Edge, 5150 MHz, Ch038, 802.11n MCS15 MIMO, Av,  Max Band Edge, 5350 MHz, Ch062, 802.11n MCS15 MIMO , Av, Max 
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TDF
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Date: 31.AUG.2022  10:15:55
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 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  10 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  107 dBµV/m

Center 5.35 GHz Span 100 MHz10 MHz/

 

SGL 

*1 R M

AVG

10

20

30

40

50

60

70

80

90

100

SWP   500 of   500

1

Marker 1 [T1 ]

        93.40 dBµV/ m

     5.307532051 GHz

2

Marker 2 [T1 ]

        45.63 dBµV/ m

     5.354166667 GHz

LIMIT CHECK   PASS

_FCC15AV

Date: 31.AUG.2022  13:04:06

 A 

Att  10 dB*

AC

*

*

3DB

RBW  1 MHz

VBW  10 MHz

SWT  20 ms

PS 

TDF

Offset  10 dB

LVL

Ref  107 dBµV/m

Center 5.15 GHz Span 100 MHz10 MHz/

 

SGL 

*1 R M

AVG

10

20

30

40

50

60

70

80

90

100

SWP   500 of   500

1

Marker 1 [T1 ]

        91.46 dBµV/m

     5.197756410 GHz

2

Marker 2 [T1 ]

        45.76 dBµV/m

     5.148717949 GHz

LIMIT CHECK   PASS

_FCC15AV

Date: 31.AUG.2022  13:31:55
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Band Edge, 5150 MHz, Ch038, 802.11ax MCS11 MIMO, Av , Max Band Edge, 5350 MHz, Ch062, 802.11ax MCS11 MI MO, Av, Max 

  

Band Edge, 5150 MHz, Ch046, 802.11n MCS0, Av, Max B and Edge, 5350 MHz, Ch054, 802.11n MCS0, Av, Max 

  

Band Edge, 5150 MHz, Ch046, 802.11n MCS7, Av, Max B and Edge, 5350 MHz, Ch054, 802.11n MCS7, Av, Max 
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